POWER EQUIPMENT

_ ILLUSTRATED
PARTS
MANUAL

THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS:

SFZ36-17KA with a serial number of E2800001 to E2899999
SFZ36-20BS with a serial number of E3000001 to E3099999
SFZ48-19KA with a serial number of D8600400 to D8699999
SFZ48-26BS with a serial number of D8500400 to D8599999
SFZ52-19KA with a serial number of D8800250 to D8899999
SFZ52-26BS with a serial number of D8700300 to D8799999
SFZ61-28BS with a serial number of E6900001 to E6999999
SMFZ-36 with a serial number of E3100001 to E3199999
SMFZ-48 with a serial number of D9700001 to D9799999
SMFZ-52 with a serial number of D9800001 to D9899999
SMFZ-61 with a serial number of E7000001 to E7099999

© 2009 Part No. 06171 Rev 3

Scag Power Equipment Printed 9/09

Division of Metalcraft of Mayville, Inc. Printed in USA






Table of Contents

Table of Contents

BT 0 U 0 ] o 0 2
48,52 & 61 CUTTER DECKS .......coiitrierisstmnssessssssssssss s sssssssss s s ssss s sss s s s s e sms s ss e sas sssessns susnansns snsnansanes 4
CUTTER DECK CONTROLS = SFZ36 .......cecsurisrrsseeisssrsssessssmsssssssssssssssssssssssssssssss sassessssssssassasssssssssssssssssnssassessn 6
CUTTER DECK CONTROLS - SFZ48 & SFZ52........ccceurerrurrnmrnssrssssssssssss s s s sssss s ssssssssssssssssssssssssnssenns 8
CUTTER DECK CONTROLS = SFZET ...cccourrsuerserssnsissrssssssssssssssssssssssssssssssssassssssssasss snsssssssssssasssssssssssasssssssnes 10
SHEET METAL COMPONENTS ....cicotiisuriasressssmasessssrsssssssssssssssssssssssasssssss sasssssss nssessasensnssssssssnssnsssssns sansensnssnns 12
SFZ ROLL-OVER PROTECTION SYSTEM .....cccscuusstrassmsssmssnsmsssmssssssssesssssassssssssssssssassssssssssssssssssssssnssassessnssns 14
DRIVE SYSTEM COMPONENTS = SFZ36.....cccourusummrurrssnrsssrssssssssmssssssssmssssssssssssssssssssasssssssssssassessssssssassassssnnss 16
DRIVE SYSTEM COMPONENTS - SFZ48, SFZ52 & SFZ61 .....cccvsrrrurrnsemrssrmssssssssssssssssssssss s sssss s sssassssseas 18
FUEL AND ELECTRICAL SYSTEM = SFZ36 ........ccurstresursssrsssrsssmssssssssmssssssssssssssssssssssssssssssssassessssssssassasssssess 20
FUEL AND ELECTRICAL SYSTEM - SFZ48, SFZ52 & SFZ61 .......ccvvtriremrrrrssnnssssrsssssssssssss s ssssssssssssssssssens 22
ZT-3100 HYDRAULIC AXLE ASSEMBLY ....cosotristesssrrsssesssmssnsmsssmssssssssssssssassesssssssssssssssssssssssssnssssssssnssassensnssns 24
ZT-3400 HYDRAULIC AXLE ASSEMBLY =SFZB1 .....cccccurstrmsurmserssnssssssssssssssssssssssssssssssssssssssssssssssssssssassessnssns 26
REPLACEMENT DECALS AND INFORMATION PLATES ........cocusmmmstmnssmsssmsssssssssssssssssssssssssssssssssssassnssssseas 28
ELECTRICAL SCHEMATIC ....cictiiseiatrisussassessssssssassssssssssssssasss siss sasss st s s sss s sms sss e sas snssessns sassensnssnssansnnssnnss 30



scnﬁ Section 8

36 CUTTER DECK




Section 8
36 CUTTER DECK
nf:' Part No. Description sce:' Part No. Description
1 04021-09 Nut, Elastic Stop 3/8-16 26 04030-03 Lockwasher, 5/16 Spring
2 424615 Bracket, Belt Guide 27 04021-11 Nut, Elastic Stop 7/16-14
3 04043-04 Flatwasher, 3/8-.391 x .938 x .105 28 04019-04 Nut, Serrated Flange 3/8-16
4 424367 Dust Shield 29 04003-42 Bolt, Carriage 7/16-14 x 2-1/4"
5 04112-06 Nut, 3/4-16 Spiral Lock 30 04001-136 Bolt, Hex Head 3/8-16 x 1-1/2" Gr.8
6 04063-01 Key, 1/4 x 1/4 x 1-1/4" 31 04001-09 Bolt, Hex Head 5/16-18 x 1"
7 483667 Belt, Cutter Deck 32 451926 Shaft Weldment
8 483442 Pulley, 5" Idler 33 04019-03 Nut, Serrated Flange 5/16-18
9 483324 Pulley, 5.73" OD - 25mm Bore 34 482295 Wheel, Anti-Scalp
10 483375 Spring, Idler 35 04001-77 Bolt, Hex Head 3/8-16 x 3-1/2"
11 04001-154 Bolt, Hex Head 5/16-18 x 4-3/4" 36 461950 Spindle Assembly
12 482245 Spring, Discharge Chute 37 04043-06 Flatwasher, 5/8-11 x 1-1/2"
13 04021-10 Nut, Elastic Stop 5/16-18 38 04030-07 Lockwasher, 1/2 Spring
14 462031 Discharge Chute Assembly 39 04001-121 Bolt, Hex Head 5/8-11 x 1-1/2"
15 | 04001-12 Bolt, Hex Head 5/16-18 x 1-3/4" 40 483304 Debris Shield
16 04107-05 Bolt, Hex Head 3/8-16 x 2" Special Lock 41 483303 Bearing
17 04110-03 U-Nut, 3/8-16 42 43693 Spacer, Bearing
18 483361 Lever, Deck Level 43 462014 Spindle Housing Assembly (incl. item #41, 42)
19 04041-11 Flatwasher, 3/8-.406 x 1.50" x 7 Ga. 44 43694 Protector, Bearing
20 483453-03 Bearing 45 43695 Shaft, Spindle
21 462133 Idler Arm (incl. item #20) 46 04001-175 Bolt, Hex Head 5/16-18 x 1-1/2" Gr.8
22 04001-31 Bolt, Hex Head 3/8-16 x 2-1/2" 47 482878 Cutter Blade, 48"
23 43711 Spacer 48 43708 Pivot, Idler
24 462135 Cutter Deck w/Decals, SFZ36 49 04041-38 Flatwasher, 3/8-.406 x 2.25" x .1875
25 04021-22 Nut, Elastic Stop 5/16-18




scnﬁ Section 8

48,52 & 61 CUTTER DECKS




Section 8
48,52 & 61 CUTTER DECKS

Part No. Description 48 [ 52 | 61 Part No. Description 48 | 52 | 61
1 424528 Belt Cover X | x 27 | 04043-06 Flatwasher, 5/8-.688 x 1.75 x

425260 Belt Cover X .134 HD x | x| x
2 04063-01 Key, 1/4 x 1/4 x 1-1/4" X [ x| x 28 | 04030-07 Lockwasher, 1/2 Spring x | x| x
3 04112-06 Nut, 3/4-16 Spiral Lock X [ x| x 29 | 04001-121 Bolt, Hex Head 5/8-11 x 1-1/2" x | x| x
4 483323 Pulley, 5.13" OD - 25mm Bore X 30 | 461950 Spindle Assembly x | x| x

483324 Pulley, 5.73" OD - 25mm Bore X 31 | 483304 Debris Shield x | x| x

484026 Pulley, 6.32" OD - 25mm Bore X 32 | 483303 Bearing x | x| x
5 04021-09 Nut, Elastic Stop 3/8-16 X | x| x 33 | 43693 Spacer x| x| x
6 04043-04 Flatwasher, 3/8-.391 x .938 x.105 | x | x | x 34 | 462014 Spindle Housing Assembly
7 424367 Dust Shield X [ x| x (Incl. item #32, 33) x | x| x
8 483422 Pulley, 5" Idler X [ x| x 35 | 43694 Protector, Bearing x | x| x
9 483325 Belt, Cutter Deck X 36 | 43695 Shaft, Spindle x | x| x

483326 Belt, Cutter Deck X 37 | 04001-77 Bolt, Hex Head 3/8-16 x 3-1/2" x| x| x

484031 Belt, Cutter Deck X 38 | 04003-26 Bolt, Carriage 3/8-16 x 4" x | x| x
10 | 424479 Brace, Pulley X [ x| x 39 | 481632 Wheel, Anti-Scalp x | x| x
11 | 43711 Spacer X [ x| x 40 | 04017-27 Bolt, Hex Head 3/8-16 x 1" Ser.Flg. | x | x | x
12 | 424548 Support, Idler Pivot X 41 | 04021-05 Nut, Center Lock 3/8-16 X | x| x

424547 Support, Idler Pivot X 42 | 422478 Bracket, Anti-Scalp x | x| x

425264 Support, Idler Pivot X 43 | 04001-09 Bolt, Hex Head 5/16-18 x 1" x | x| x
13 | 04021-22 Nut, Elastic Stop X [ x| x 44 | 451926 Shaft Weldment x | x| x
14 | 04030-03 Lockwasher, 5/16 Spring X [ x| x 45 | 482295 Wheel, Anti-Scalp x | x| x
15 | 483453-03 | Bearing X [ x| x 46 | 04003-42 Bolt, Carriage 7/16-14 x 2-1/4" x | x| x
16 | 462037 Idler Arm (incl. item #15) X [ x| x 47 | 483361 Lever, Deck Level x | x| x
17 | 04001-31 Bolt, Hex Head 3/8-16 x 2-1/2" X [ x| x 48 | 04021-11 Nut, Elastic Stop 7/16-14 x | x| x
18 | 43708 Pivot, Idler X [ x| x 49 | 481625-01 Knob w/Stud x | x| x
19 | 04001-136 | Bolt, Hex Head 3/8-16 x 1-1/2Gr.8| x | x | X 50 | 462031 Discharge Chute Assembly X
20 | 04019-04 Nut, Serrated Flange 3/8-16 X [ x| x 462032 Discharge Chute Assembly X
21 | 483375 Spring, Idler X [ x| x 462213 Discharge Chute Assembly X
22 | 04110-03 U-Nut, 3/8-16 X [ x| x 51 | 482245 Spring, Discharge Chute x | x| x
23 | 04107-04 Bolt, Hex Head 3/8-16 x 2" 52 | 04001-154 Bolt, Hex Head 5/16-18 x 4-3/4" X | x| x

Special Lock X [ x| x 53 | 04021-10 Nut, Elastic Stop 5/16-18 x | x| x

24 | 462039 Cutter Deck w/Decals, SFZ48 X 54 | 424615 Bracket, Belt Guide x| x| x

462040 Cutter Deck w/Decals, SFZ52 X 55 | 04019-03 Nut, Serrated Flange 5/16-18 x | x| x

462227 Cutter Deck w/Decals, SFZ61 X 56 | 04001-12 Bolt, Hex Head 5/16-18 x 1-3/4" X [ x| x
25 | 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2" X [ x| x
26 | 482877 Cutter Blade, 16-1/2" X

482878 Cutter Blade, 18" X

482879 Cutter Blade, 21" X




scnﬁ Section 8

CUTTER DECK CONTROLS - SFZ36

2008 SFZ 36CDC Rev



Section 8
CUTTER DECK CONTROLS - SFZ36

Ref. No. Part No. Description

1 483341 Cable, Deck Lift

2 04003-31 Bolt, Carriage 3/8-16 x 3/4"

3 424827 Support, Idler Arm

4 43710 Spacer, Deck Lift Pivot

5 04001-90 Bolt, Hex Head 1/2-13 x 3-3/4"

6 04001-183 Bolt, Hex Head 1/2-13 x 1-3/4"

7 483453-03 Bearing

8 04040-07 Flatwasher, 1/2-.531 x 1.06 x .095

9 461999 Deck Lift Bellcrank Assembly

10 04064-17 Clevis Pin, 5/16 x 3/4"

11 04062-01 Hair Pin, .094 x 1.62"

12 04021-07 Nut, Elastic Stop 1/2-13

13 04021-10 Nut, Elastic Stop 5/16-18

14 04040-13 Flatwasher, 1/2-.562 x 1.375 x .109

15 04021-09 Nut, Center Lock 1/2-13

16 483332 Linkage, Push Arm

17 04001-71 Bolt, Hex Head 1/2-13 x 1-1/2"

18 04019-04 Nut, Serrated Flange 3/8-16

19 04021-09 Nut, Elastic Stop 3/8-16

20 483349 Linkage Assembly, Deck Lift

21 04001-52 Bolt, Hex Head 1/2-13 x 2-1/2"

22 483334 Bearing, Deck Lift

23 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2"

24 451982 Weldment, Deck Lift LH

25 04040-14 Flatwasher, 1/4-.312 x .750 x .065

26 04001-09 Bolt, Hex Head 5/16-18 x 1"

27 451983 Weldment, Deck Lift RH

28 482628 Chain, Deck lift

29 483374 Spring, Deck Lift

30 43710 Sleeve, Deck Lift Pivot

31 04001-74 Bolt, Hex Head 1/2-13 x 3"

32 04105-01 Bolt, Head Socket 5/8-11 x 1-1/2"

33 04030-07 Lockwasher, 5/8 Spring

34 424844 Pedal, Foot Bracket

35 424504 Foot Pedal

36 483492 Grip, Deck Latch

37 491254 Weldment, Deck Latch

38 04009-06 Bolt, Shoulder 1/2 x 1/2

39 483453-10 Bearing

40 483328 Linkage Assembly, Deck Lift

41 483498 Pin, Height Adjuster




scnﬁ Section 8

CUTTER DECK CONTROLS - SFZ48 & SFZ52

2
\ i

2008 SFZ48&52 CDC



Section 8
CUTTER DECK CONTROLS - SFZ48 & SFZ52
Ref. No. Part No. Description
1 483341 Cable, Deck Lift
2 04003-31 Bolt, Carriage 3/8-16 x 3/4"
3 424476 Support, Idler Arm
4 43710 Spacer, Deck Lift Pivot
5 04001-90 Bolt, Hex Head 1/2-13 x 3-3/4"
6 04001-183 Bolt, Hex Head 1/2-13 x 1-3/4"
7 483453-03 Bearing
8 04040-07 Flatwasher, 1/2-.531 x 1.06 x .095
9 461999 Deck Lift Bellcrank Assembly
10 04064-17 Clevis Pin, 5/16 x 3/4"
11 04062-01 Hair Pin, .094 x 1.62"
12 04021-07 Nut, Elastic Stop 1/2-13
13 04021-10 Nut, Elastic Stop 5/16-18
14 04040-13 Flatwasher, 1/2-.562 x 1.375 x .109
15 04021-09 Nut, Center Lock 1/2-13
16 483332 Linkage, Push Arm
17 424489 Bracket, Push Arm Link
18 04019-04 Nut, Serrated Flange 3/8-16
19 04021-09 Nut, Elastic Stop 3/8-16
20 04001-49 Bolt, Hex Head 5/16-18 x 3"
21 04001-52 Bolt, Hex Head 1/2-13 x 2-1/2"
22 483334 Bearing, Deck Lift
23 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2"
24 451868 Weldment, Deck Lift LH
25 04040-14 Flatwasher, 1/4-.312 x .750 x .065
26 04001-09 Bolt, Hex Head 5/16-18 x 1"
27 451867 Weldment, Deck Lift RH
28 482628 Chain, Deck lift
29 483374 Spring, Deck Lift
30 43710 Sleeve, Deck Lift Pivot
31 04001-74 Bolt, Hex Head 1/2-13 x 3"
32 04105-01 Bolt, Head Socket 5/8-11 x 1-1/2"
33 04030-07 Lockwasher, 5/8 Spring
34 424535 Pedal, Foot Bracket
35 424504 Foot Pedal
36 483492 Grip, Deck Latch
37 491254 Weldment, Deck Latch
38 04009-06 Bolt, Shoulder 1/2 x 1/2
39 483453-10 Bearing
40 483328 Linkage Assembly, Deck Lift
41 483367 Linkage Assembly, Deck Lift
42 483498 Pin, Height Adjuster




scnﬁ Section 8

CUTTER DECK CONTROLS - SFZ61

2009 SFZ61 CDC

10



Section 8
CUTTER DECK CONTROLS - SFZ61

Ref. No. Part No. Description

1 483341 Cable, Deck Lift

2 04003-31 Bolt, Carriage 3/8-16 x 3/4"

3 424476 Support, Idler Arm

4 43710 Spacer, Deck Lift Pivot

5 04001-90 Bolt, Hex Head 1/2-13 x 3-3/4"

6 04001-183 Bolt, Hex Head 1/2-13 x 1-3/4"

7 483453-03 Bearing

8 04040-07 Flatwasher, 1/2-.531 x 1.06 x .095

9 461999 Deck Lift Bellcrank Assembly

10 04064-17 Clevis Pin, 5/16 x 3/4"

11 04062-01 Hair Pin, .094 x 1.62"

12 04021-07 Nut, Elastic Stop 1/2-13

13 04021-10 Nut, Elastic Stop 5/16-18

14 04040-13 Flatwasher, 1/2-.562 x 1.375 x .109

15 04021-09 Nut, Center Lock 1/2-13

16 483332 Linkage, Push Arm

17 424489 Bracket, Push Arm Link

18 04019-04 Nut, Serrated Flange 3/8-16

19 04021-09 Nut, Elastic Stop 3/8-16

20 04001-49 Bolt, Hex Head 5/16-18 x 3"

21 04001-52 Bolt, Hex Head 1/2-13 x 2-1/2"

22 483334 Bearing, Deck Lift

23 04001-20 Bolt, Hex Head 3/8-16 x 1-1/2"

24 452112 Weldment, Deck Lift LH

25 04040-14 Flatwasher, 1/4-.312 x .750 x .065

26 04001-09 Bolt, Hex Head 5/16-18 x 1"

27 452113 Weldment, Deck Lift RH

28 482628 Chain, Deck lift

29 484038 Spring, Deck Lift

30 43710 Sleeve, Deck Lift Pivot

31 04001-74 Bolt, Hex Head 1/2-13 x 3"

32 04105-01 Bolt, Head Socket 5/8-11 x 1-1/2"

33 04030-07 Lockwasher, 5/8 Spring

34 424535 Pedal, Foot Bracket

35 424504 Foot Pedal

36 483492 Grip, Deck Latch

37 491254 Weldment, Deck Latch

38 04009-06 Bolt, Shoulder 1/2 x 1/2

39 483453-10 Bearing

40 483328 Linkage Assembly, Deck Lift

41 483367 Linkage Assembly, Deck Lift

42 483498 Pin, Height Adjuster

43 483374 Spring, Deck Lift

11



scne Section 8

SHEET METAL COMPONENTS

TO RH REAR SEAT
MOUNTING BOLT

5

b TORH )
/3 FAN COVER <
. @ .

2008 SFZ SMC

12



Section 8
SHEET METAL COMPONENTS
L 48 Ref. s 48
Part No. Description 36 52 61 No. Part No. Description 36 52 61
1 483408 Seat Assembly x| x| x 27 04003-12 Bolt, Carriage 5/16-18 x 3/4" x | x| x
483544 Back Cushion x| x| x 28 04019-03 Nut, Serrated Flange 5/16-18 x | x| x
483545 Bottom Cushion x| x| x 29 462131 Main Frame w/Decals X
483549 Arm Rest Kit x| x| x 462022 Main Frame w/Decals X
483543 Seat Adjustment Kit x | x| x 462214 Main Frame w/Decals X
2 483412 Seat Belt Assembly, Retractable X [ x| x 30 43719 Spacer, Bearing X
461990 Hardware Package, Mounting x | x| x 43703 Spacer, Bearing X | x
3 462034 Seat Base w/Decal x| x| x 30A | 43719 Spacer, Bearing (SFZ36 Only)
4 483371 Spring, Seat Latch x | x| x 04041-07 Flatwasher, 3/8-.391 x .938 x .105 X
5 451883 Seat Latch x| x| x 31 483379 Bearing X X
6 04021-09 Nut, Elastic Stop 3/8-16 X [ x| x 32 424480 Support, Deck Guide X [ x| x
7 04001-100 | Bolt, Hex Head 3/8-16 x 6" x| x| x 33 04001-21 Bolt, Hex Head 3/8-16 x 1-3/4" X
8 04019-02 Nut, Serrated Flange 1/4-20 x| x| x 04001-31 Bolt, Hex Head 3/8-16 x 2-1/2" X X
9 424829 Cover, Fan RH X 34 43698 Sleeve, Front Caster Wheel X | x
424585 Cover, Fan RH X | x 35 483453-09 Bearing x| x| x
10 | 424828 Cover, Fan LH X 36 483486 Seal, 1 x 1.375x .25 x | x| x
424550 Cover, Fan LH x | x 37 483453-08 Bearing x | x| x
11 | 04041-07 Flatwasher, 3/8-.391 x .938 x .105| x | x | X 38 483409 Caster Wheel Assembly x | x| x
12 | 483372 Spring, Seat x | x| x 483417 Tire, 11 x 4-5.00 2-Ply x | x| x
13 | 04003-07 Bolt, Carriage 1/4-20 x 1" x| x| x 483410 Rim, 5 x 3.25 w/Valve x | x| x
14 | 04001-19 Bolt, Hex Head 3/8-16 x 1" x| x| x 39 04001-80 Bolt, Hex Head 1/2-13 x 6-1/2" x | x| x
15 | 451995 Rear Bumper X 40 04021-07 Nut, Elastic Stop 1/2-13 x| x| x
451929 Rear Bumper x | x 41 451845 Yoke, Caster Wheel x | x| x
483535 Plug, Bumper Tube (not shown) x| x| x 42 483466 Bearing x | x| x
16 | 424792 Bracket, Anti-Rotation X 424636 Spacer, Yoke (not shown) x| x| x
424523 Bracket, Anti-Rotation X 43 43736 Spacer, Caster Bearing X [ x| x
425328 Bracket, Anti-Rotation X 44 04040-15 Flatwasher, 5/16-.375x .875x.083 | x [ x | X
17 | 04001-14 Bolt, Hex Head 1/4-20 x 1" x| x| x 45 04041-38 Flatwasher, 3/8-.406 x 2.25 x .188 x | x| x
18 | 04040-14 Flatwasher, 1/4-.312x.750x.065 | x | x | x 46 483493 Rubber Isolator x| x| x
19 | 04021-10 Nut, Elastic Stop 5/16-18 x| x| x 47 04003-11 Bolt, Carriage 3/8-16 x 1-1/4" X | x
20 | 04019-04 Nut, Serrated Flange 3/8-16 x| x| x 48 451889 Footplate Weldment X
21 | 424639 Bracket, Dump Valve x| x| x 452104 Footplate Weldment (61 Only) X | x
22 | 462129 Control Plate LH X 49 462130 Control Plate RH X X
462023 Control Plate LH x | x 462024 Control Plate RH X | x
23 | 04110-01 U-Nut 1/4-20 x| x| x 50 462005 Weldment, Deck Lift Cover x | x| x
24 | 04001-73 Bolt, Hex Head 5/16-18 x 3-3/4" x| x| x 51 04003-14 Bolt, Carriage 5/16-18 x 1/2' x | x| x
25 | 424511 Bracket, Switch Mount x| x| x 52 04040-11 Flatwasher, 7/16-.50 x 1.250x.083 | x [ x | X
26 | 424516 Bracket, Tank Mount x| x| x 53 462015 Caster Wheel Assembly w/Yoke x | x| x
54 483559 Cable, Seat Stop x| x| x

13




Section 8

SFZ ROLL-OVER PROTECTION SYSTEM

14



Section 8 scnﬁ
SFZ ROLL-OVER PROTECTION SYSTEM
Ref. No. Part No. Description
1 04001-184 Bolt, Hex Head 1/213 x 3-1/4" Gr. 8
2 04040-13 Flatwasher, 1/2 - .562 x 1.375 x .109
3 43743 Bushing, SFZ ROPS
4 04117-04 Nut, Flanged Elastic Stop, 1/2-13
5 462106 ROPS, SFZ36
462021 ROPS, SFz48, SFZ52 & SFZ61

15



Section 8

TORIGHT
DRIV

~.
PUMP

2008 SFZ36 DSC



Section 8
DRIVE SYSTEM COMPONENTS - SFZ36
sz' Part No. Description E?:' Part No. Description
1 483707 Engine, Briggs & Stratton 20hp 46 43674 Spacer
483706 Engine, Kawasaki 17hp 47 482070 Spring
2 04061-01 Cotter Pin, 3/32 x 1" 48 424639 Bracket, Dump Mounting
3 04069-01 Pin, Rue Cotter 3/8" Dia. 49 424687 Nut, Control Linkage
4 04062-02 Hair Pin, .080 x 1.19" 50 04001-04 Bolt, Hex Head 1/4-20 x 1-1/2"
5 04019-03 Nut, Serrated Flange 5/16-18 51 462012 Electric Clutch Assembly
6 44162 Rod, Brake Adjustment 52 04041-28 Flatwasher, 7/16-.469 x 1.75 x .25
7 43726 Joint, Swivel 53 04030-05 Lockwasher, 7/16" spring
8 04021-08 Nut, Elastic Stop 1/4-20 54 04102-03 Bolt, Hex Head 7/16-20 x 2-1/4" Patch
9 04040-14 Flatwasher, 1/4-.312 x .750 x .065 55 483638 Pulley, 3-1/2" Dia.
10 04017-07 Bolt, Serrated Flange 1/4-20 x 1-1/4" 56 482800-04 Fitting, Transmission
11 451998 Weldment, Brake Lever 57 43765 Spacer, Axle
12 483504 Bearing 58 483658 Rim w/Valve Stem
13 04040-15 Flatwasher, 5/16-.375 x .875 x .083 59 04028-02 Wheel Nut, 1/2-20
14 04041-07 Flatwasher, 3/8-.391 x .938 x .105 60 483657 Wheel Assembly
15 04043-04 Flatwasher, 3/8-.391 x .938 x .105 HD 483659 Tire, 18 x 7-8 4-Ply
16 04041-11 Flatwasher, 3/8-.406 x 1.5 x 7 GA. 61 04001-46 Bolt, Hex Head 3/8-16 x 2-1/4"
17 04021-05 Nut, Center Lock 3/8-16 62 43719 Spacer, Linkage
18 04019-04 Nut, Serrated Flange 3/8-16 63 04001-39 Bolt, Hex Head 5/16-18 x 2-1/4"
19 483087 Spring, Transmission Idler 64 HG51190 Clip, Brake Lever (order through Hydro-Gear)
20 04021-09 Nut, Elastic Stop 3/8-16 65 HG52639 Lever, Brake (order through Hydro-Gear)
21 04003-03 Bolt, Carriage 3/8-16 x 2" 66 04001-32 Bolt, Hex Head 3/8-16 x 1-1/4"
22 04003-12 Bolt, Carriage 5/16-18 x 3/4" 67 43766 Spacer, Axle
23 43715 Shaft Pivot, Idler Arm 68 04001-45 Bolt, Hex Head 3/8-16 x 2"
24 483453-04 Bearing 69 483563 Rod End, Adjustable
25 462122 Transmission Idler Arm Assembly 04020-25 Nut, Jam 3/8-24 UNF RH
26 43720 Spacer, Idler Pulley 70 483668 Linkage, Pump
27 483514 Cap 71 483682 Stake, Rod End Assembly
28 483438 Reservoir Assembly 72 483663 Transaxle Assy., (ZJ-KMEF-3LKG-1FXX)
29 04063-31 Key, 1/4 x 1/4 x 1-3/4" 73 483664 Transaxle Assy., (ZJ-GMEF-3LKF-1FXX)
30 48136-05 Clamp, 0.87" Max Dia. 74 HG52476 Fan (order through Hydro-Gear)
31 483431 Hose, RH Transmission 75 HG51523 Fan Washer (order through Hydro-Gear)
32 483698 Hose, LH Transmission 76 HG51244 Fan Nut (order through Hydro-Gear)
33 462001 Handle Bar Assembly, w/Grip 77 483666 Belt, TRansmission Drive
482340 Grip 78 04001-54 Bolt, Hex Head 3/8-16 x 3"
34 04030-04 Lockwasher, 3/8" Spring 79 482102 Grip, Brake Handle
35 424827 Support, Idler Arm 80 462010 Brake Handle Assembly
36 04001-19 Bolt, Hex Head 3/8-16 x 1" 81 43722 Spacer, Brake Handle
37 04001-191 Bolt, Hex Head 5/16-18 x 6" 82 483453-05 Bearing
38 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2" 83 483538 Spring, Brake
39 424498 Bar, Control Lever 84 04107-01 Bolt, Hex Head 3/8-16 x 1-1/4" Special Lock
40 451912 Dump Valve Lever 85 04110-03 U-Nut, 3/8-16
41 04021-10 Nut, Elastic Stop 5/16-18 86 44164 Rod, Brake Linkage
42 43602 Spacer, Pump Dampener 87 462000 Handle Bar w/Grip
43 482794 Dampener 482340 Grip
44 462127 Control Link, LH 88 483670 Pulley, 4-1/2" Dia. 1" Bore
45 462128 Control Link, RH 89 04021-18 Nut, Elastic Stop 3/8-24 Gr. 8

17




scnﬁ Section 8

DRIVE SYSTEM COMPONENTS - SFZ48, SFZ52 & SFZ61

TORIGHT
DRIV

2008 SFZ DS(

18



Section 8
DRIVE SYSTEM COMPONENTS - SFZ48, SFZ52 & SFZ61
Ezf' Part No. Description ﬁf:' Part No. Description
1 483465 Engine, Briggs & Stratton 26hp 49 44162 Linkage, Dump Valve
483516 Engine, Kawasaki 19hp 50 04001-04 Bolt, Hex Head 1/4-20 x 1-1/2"
484133 Engine, Briggs & Stratton 28hp (61 Only) 51 462012 Electric Clutch Assembly (48, 52)
2 04061-01 Cotter Pin, 3/32 x 1" 462228 Electric Clutch Assembly (61)
3 04069-01 Pin, Rue Cotter 3/8" Dia. 52 04041-28 Flatwasher, 7/16-.469 x 1.75 x .25 (48, 52)
4 04062-02 Hair Pin, .080 x 1.19" 43832 Spacer, Crankshaft, SFZ-61 (repl. 04041-28)
5 04019-03 Nut, Serrated Flange 5/16-18 53 04030-05 Lockwasher, 7/16" spring
6 44165 Rod, Brake Adjustment 54 04102-03 Bolt, Hex Head 7/16-20 x 2-1/4" Patch
7 43726 Joint, Swivel 04102-08 Bolt, Hex Head 7/16-20 x 1-1/2" Patch SFZ-61
8 04021-08 Nut, Elastic Stop 1/4-20 55 483638 Pulley, 3-1/2" Dia.
9 04040-14 Flatwasher, 1/4-.312 x .750 x .065 56 482800-04 Fitting, Transmission
10 04017-07 Bolt, Serrated Flange 1/4-20 x 1-1/4" 57 43700 Spacer, Axle
11 451884 Weldment, Brake Lever 58 481868 Rim w/Valve Stem (48, 52, 61)
12 483504 Bearing 59 04028-02 Wheel Nut, 1/2-20
13 04040-15 Flatwasher, 5/16-.375 x .875 x .083 60 483390 Wheel Assembly (48, 52)
14 04041-07 Flatwasher, 3/8-.391 x .938 x .105 483389 Tire, 20 x 10-8 2-Ply (48, 52, 61)
15 04043-04 Flatwasher, 3/8-.391 x .938 x .105 HD 484056 Wheel Assembly (61)
16 04041-11 Flatwasher, 3/8-.406 x 1.5 x 7 GA. 61 04001-46 Bolt, Hex Head 3/8-16 x 2-1/4"
17 04021-05 Nut, Center Lock 3/8-16 62 424489 Bracket, Pusharm Link
18 04019-04 Nut, Serrated Flange 3/8-16 63 04001-49 Bolt, Hex Head 5/16-18 x 3"
19 483087 Spring, Transmission Idler 64 HG51190 Clip, Brake Lever (order through Hydro-Gear)
20 04021-09 Nut, Elastic Stop 3/8-16 65 HG52639 Lever, Brake (order through Hydro-Gear)
21 04003-31 Bolt, Carriage 3/8-16 x 3/4" 66 04001-32 Bolt, Hex Head 3/8-16 x 1-1/4"
22 04003-12 Bolt, Carriage 5/16-18 x 3/4" 67 43701 Spacer, Axle
23 43715 Shaft Pivot, Idler Arm 68 04001-45 Bolt, Hex Head 3/8-16 x 2"
24 483453-04 Bearing 69 483563 Rod End, Adjustable
25 462122 Transmission Idler Arm Assembly 04020-25 Nut, Jam 3/8-24 UNF RH
26 43720 Spacer, Idler Pulley 70 483574 Linkage, Pump
27 483514 Cap 71 483575 Stake, Rod End Assembly
28 483438 Reservoir Assembly 72 483527 Transaxle Assy., (ZL-KCEF-3LKG-1EXX)
29 04063-31 Key, 1/4 x 1/4 x 1-3/4" 484064 Transaxle Assy., (ZU-KCEE-3LKG-12XX) -
04063-02 Key, 1/4 x 1/4 x 2-1/4" - SFZ-61 Only SFz61
30 48136-05 Clamp, 0.87" Max Dia. 73 483528 Transaxle Assy., (ZL-GCEF-3LKF-1EXX)
31 483431 Hose, RH Transmission 484065 Transaxle Assy., (ZU-GCEE-3LKF-12XX) -
32 483432 Hose, LH Transmission SFZ61
33 462001 Handle Bar Assembly, w/Grip 74 HG51862 Fan (order through Hydro-Gear)
482340 Grip 75 HG51523 Fan Washer (order through Hydro-Gear)
34 04030-04 Lockwasher, 3/8" Spring 76 HG44133 Fan Nut (order through Hydro-Gear)
35 424476 Support, Idler Arm 77 483314 Belt, TRansmission Drive
36 04001-19 Bolt, Hex Head 3/8-16 x 1" 78 04001-54 Bolt, Hex Head 3/8-16 x 3"
37 04001-95 Bolt, Hex Head 5/16-18 x 5" 79 482102 Grip, Brake Handle
38 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2" 80 462010 Brake Handle Assembly
39 424498 Bar, Control Lever 81 43722 Spacer, Brake Handle
40 451912 Dump Valve Lever 82 483453-05 Bearing
4 04021-10 Nut, Elastic Stop 5/16-18 83 483538 Spring, Brake
42 43602 Spacer, Pump Dampener 84 04107-01 Bolt, Hex Head 3/8-16 x 1-1/4" Special Lock
43 482794 Dampener 85 04110-03 U-Nut, 3/8-16
44 462127 Control Link, LH 86 44157 Rod, Brake Linkage
45 462128 Control Link, RH 87 462000 Handle Bar w/Grip
46 43674 Spacer 482340 Grip
47 482070 Spring 88 483320 Pulley, 4-1/2" Dia. 1" Bore
48 424639 Bracket, Dump Mounting 484071 Pulley, 4-1/2" Dia. 1.125" Bore
89 43719 Spacer, Linkage
90 424687 Nut, Control Linkage

19




scnﬁ Section 8

FUEL AND ELECTRICAL SYSTEM - SFZ36

2008 SFZ36 FES

20



Section 8
FUEL AND ELECTRICAL SYSTEM - SFZ36

Eﬁf' Part No. Description Esf_' Part No. Description

1 48298 Fuse, 20 amp 30 483672 Tank, LH

2 483473 Switch 31 483434 Throttle Cable, Briggs & Stratton

3 483621 Wire Harness, Main 483645 Throttle Cable, Kawasaki

4 483474 Switch, Seat 32 462136 Instrument Panel w/Decal

5 483537 Hourmeter 33 483435 Choke Cable, Briggs & Stratton

6 48029-13 Battery Cable, Red 25" 483646 Choke Cable, Kawasaki

7 48029-11 Battery Cable, Black 27" 34 483472 Ignition Switch

8 04001-44 Bolt, Hex Head 1/4-20 x 1/2" 35 483366 Key, Ignition

9 04020-02 Nut, 1/4-20 483609 Key w/Shroud

10 483557 Fuel Tube Assembly 462069 Key Assembly w/Fob

11 48059-01 Clamp, Fuel Hose 1/4" ID 36 483957 PTO Switch

12 483617 Fuel Hose, 1/4" ID Non-Perm (order by inch) 37 04001-08 Bolt, Hex Head 5/16-18 x 3/4"

13 ** Fuel Filter 38 04030-03 Lockwasher, 5/16" Spring

14 483571 Cover, Sealed Double 39 04040-15 Flatwasher, 5/16-.375 x .875 x .083
15 483629 Fuse Holder 40 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2"

16 48029-09 Battery Cable, Red 9" 41 04107-03 Bolt, Hex Head 3/8-16 x 1-1/4" Special Lock
17 04017-04 Bolt, Hex Head 1/4-20 x 1/2" Serr. Flange 42 04110-03 U-Nut, 3/8-16

18 461996 Battery Cover (incl. items 19 & 20) 43 462099 Fuel Tank Assembly, RH

19 483452 Pad, Battery Hold Down 44 483536 Grommet

20 483508 Rubber Pad 45 482571 Bushing, 0.56" Dia. Viton

21 483665 Battery (not avail. through Scag) 46 482588 Clip, Wire

22 483381 Muffler, Briggs & Stratton 47 483642 Double Fuse Assy. (incl. items 1, 14, 15, 46)

483383 Muffler, Kawasaki 48 04010-12 Screw, #10-32 X 3/4"

23 > Exhaust Gasket 49 04019-01 Nut, Serrated Flange #10-32

24 ** Lockwasher 50 424830 Control Cover, LH

25 ** Bolt 51 424822 Control Cover, RH

26 483792 Cap, Fuel Tank 52 04017-05 Bolt, Hex Head 1/4-20 x 3/4" Serr. Flange
27 483523 Fuel Gauge Assembly 53 04019-02 Nut, Serrated Flange 1/4-20

28 483278 Solenoid 54 04031-01 Lockwasher, #10 External Tooth

29 04001-03 Bolt, Hex Head 1/4-20 x 0.63" 55 04020-01 Nut, Hex #10-32

** Available through individual engine manufacturer.

21




Section 8

FUEL AND ELECTRICAL SYSTEM - SFZ48, SFZ52 & SFZ61

MOUN T
BOIT

2008 SFZ ES

22



Section 8 scnﬁ

FUEL AND ELECTRICAL SYSTEM - SFZ48, SFZ52 & SFZ61

E‘j’ Part No. Description E?:' Part No. Description

1 48298 Fuse, 20 amp 30 483364 Tank, LH

2 483473 Switch 31 483434 Throttle Cable, Briggs & Stratton
3 483621 Wire Harness, Main 483645 Throttle Cable, Kawasaki

4 483474 Switch, Seat 32 462036 Instrument Panel w/Decal

5 483537 Hourmeter 33 483435 Choke Cable, Briggs & Stratton
6 48029-13 Battery Cable, Red 25" 483646 Choke Cable, Kawasaki

7 48029-11 Battery Cable, Black 27" 34 483472 Ignition Switch

8 04001-44 Bolt, Hex Head 1/4-20 x 1/2" 35 483366 Key, Ignition

9 04020-02 Nut, 1/4-20 483609 Key w/Shroud

10 483555 Fuel Tube Assembly 462069 Key Assembly w/Fob

11 48059-01 Clamp, Fuel Hose 1/4" ID 36 483957 PTO Switch

12 483617 Fuel Hose, 1/4" ID Non-Perm (order by inch) 37 04001-08 Bolt, Hex Head 5/16-18 x 3/4"
13 > Fuel Filter 38 04030-03 Lockwasher, 5/16" Spring

14 483571 Cover, Sealed Double 39 04040-15 Flatwasher, 5/16-.375 x .875 x .083
15 483629 Fuse Holder 40 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2"
16 48029-09 Battery Cable, Red 9" 41 04107-03 Bolt, Hex Head 3/8-16 x 1-1/4" Special Lock
17 04017-04 Bolt, Hex Head 1/4-20 x 1/2" Serr. Flange 42 04110-03 U-Nut, 3/8-16

18 461996 Battery Cover (incl. items 19 & 20) 43 462009 Fuel Tank Assembly, RH

19 483452 Pad, Battery Hold Down 44 483536 Grommet

20 483508 Rubber Pad 45 482571 Bushing, 0.56" Dia. Viton

21 483665 Battery (not avail. through Scag) 46 482588 Clip, Wire

22 483381 Muffler, Briggs & Stratton 47 483642 Double Fuse Assy. (incl. items 1, 14, 15, 46)

483383 Muffler, Kawasaki

23 ** Exhaust Gasket

24 > Lockwasher

25 ** Bolt

26 483792 Cap, Fuel Tank

27 483523 Fuel Gauge Assembly

28 483278 Solenoid

29 04011-13 Bolt, Self Tapping 1/2-20 x 3/4" Shakeproof

** Available through individual engine manufacturer.

23



scne Section 8

ZT-3100 HYDRAULIC AXLE ASSEMBLY

THICK RACE
TOWARD
PISTONS

24



Section 8 scnﬁ

ZT-3100 HYDRAULIC AXLE ASSEMBLY

Ef:- Part No. | Description ::sf' Part No. | Description
1 HG71512 Kit, Fan & Pulley (SFZ36) 36 HG50772 Seal, Lip 25 x 52 x 10 TC Gray
HG70489 Kit, Fan & Pulley 37 HG50859 Ring, Retaining 2.06 Internal
2 HG51244 Nut, Hex Locking 1/2-20 38 HG71446 Hub Kit (SFZ36)
3 HG51523 Washer, Slotted HG71505 Hub Kit
4 HG52576 Fan, 7" Dai. (10 Blade) - (SFZ36) 39 HG50863 Nut, Hex Locking
HG51862 Fan, 7" Dai. (10 Blade) 40 HG71595 Kit, RTN Assembly
5 HG50302 Pulley, Cupped 4-1/2" Dia (SFZ36) 41 HG51812 Bolt, 5/16-24 x 1" Patch
HG52364 Pulley, Cupped 4-1/2" Dia 42 HG51950 Washer, .343 x 1.5 x .062
HG52366 Hub, Pulley 43 HG71565 Kit, Center Section RH
6 HG51190 Bolt, Hex Head 1/4-20 x 1-11/4" HG71566 Kit, Center Section LH
7 HG52027 Clip, Retaining 44 HG51605 Spring
8 HG52639 Handle, Brake 45 HG52682 Arm, Control
9 HG52640 Shaft, Brake 46 HG51945 Arm, Neutral RH
10 HG51804 O-Ring HG51946 Arm, Neutral LH
11 HG9005110-| Plug, 9/16-18 47 HG52527 Spacer, .320 x 1.005 x .179
5600 48 HG51616 Bolt, 5/16-24 x 1" Patch
12 HG71572 Kit, Side Cover RH 49 HG44130 Washer, .34 x .88 x .06
HG71574 Kit, Side Cover LH 50 HG44371 Washer, .63 x 1.0 x .05
13 HG44121 Bearing, Ball .75 x 40 x 12 51 HG44145 Ring, Retaining
14 HG52161 Spacer, .75 x 1.0 x .257 52 HG52641 Pawl, Brake
15 HG52108 Gear, 54T 53 HG52344 Gear, 16T (SFZ36)
16 HG50132 Washer, .5 x 1.0 x .03 HG52341 Gear, 14T
17 HG52148 Gear, 43T (SFZ36) 54 HG52150 Shaft, Motor
HG52110 Gear, 45T 55 HG51069 Washer, .72 x 1.16 x .04
18 HG52586 Gear, 11T 56 HG51140 Seal, Lip 18 x32x 7
19 HG51083 Jackshaft Pin 57 HG52114 Filter
20 HG71413 Kit, Housing RH 58 HG52257 Filter Guard
HG71421 Kit, Housing LH 59 HG50752 Bolt, 1/4-20 x 3/4"
21 482800-03 Fitting 60 HG71410 Seal Kit
22 HG51329 Arm, By-Pass 61 HG71436 Kit, Charge Relief
23 HG51627 Ring, Retaining .750 Internal 62 HG71411 Kit, Charge Pump
24 HG52136 Rod, By-Pass 63 HG51048 Trunnion Swashplate
25 HG51628 Ring, .Retaining .375 External 64 HG50551 Thrust Bearing
26 HG51626 Seal, Lip .375 x .75 x .25 65 HG51462 Thrust Bearing
27 HG50329 Ring, Retaining 2.06 Internal 66 HG71579 Kit, Motor Cylinder Block
28 HG51161 Seal, Lip 17 x40 x 7 67 HG70723 Kit, Cylinder Block
29 HG50951 Washer, 1.23 x 1.56 x .04 68 HG71448 Plate, By-Pass
30 HG2000022 | Ring, Retaining Wire 69 HG71436 Kit, Charge Relief
31 HG50315 Bearing, Ball 17 x 40 x 12 Open 70 HG52137 Bolt, Hex Head 3/8-16 x 1-1/2" Patch
32 HG52155 Shaft, Input
33 HG71570 Shaft Kit, Axle (SFZ36)
HG71569 Shaft Kit, Axle
34 HG50771 Bearing, Ball 1.0 x 52 x 15 Open
35 HG51630 Ring, Retainging .375 External

25



scne Section 8

ZT-3400 HYDRAULIC AXLE ASSEMBLY -SFZ61

ZT-3400 Exploded View

26



Section 8
ZT-3400 HYDRAULIC AXLE ASSEMBLY - SFZ61
ﬁce:l Part No. Description Eﬁf' Part No. Description
1 HG72034 Kit, Fan & Pulley 40 HG71579 Assembly, Cylinger Block
2 HG44133 Nut, Elastic Stop 1/2-20 41 HG71436 Kit, Charge Relief
3 HG51523 Washer, OD Slotted .53 x 1.63 x .06 42 HG71972 Kit, Center Section (Right Side)
4 HG51862 Fan, 7" (10 Blade) HG71973 Kit, Center Section (Left Side)
5 HG53619 Pulley, 4-1/2" 43 HG52162 Seal, Plug 1.250 x .250
6 HG53029 Ring, Retaining 44 HG52137 HFHCS, 3/8-16 X 1-1/2" Patch
7 HG51161 Seal, Lip 17 x40 x 7 45 HG51448 Plate, By-Pass
8 HG50951 Washer, 1.23 x 1.56 x .04 46 HG51804 O-Ring, -111 x .103 x 424
9 HG71978 Kit, Input Shaft 47 HG42640 Shaft, Brake
10 HG2003017 | Washer, Flat .59 x .79 x .04 48 HG52776 Pawl, Brake
11 HG2003014 | Spring, Block 49 HG44371 Washer, .63 x 1 x .05
12 HG53528 Shaft, Axle 50 HG44145 Ring, Retaining .625
13 HG50771 Bearing, Ball 25.4 x 52 x 15 51 HG52342 Gear, 13T Steel
14 HG50772 Seal, Lip 1 x 2.049 x .375 52 HG51069 Washer, .72 x 1.16 x .04
15 HG50859 Ring, Retaining 2.06 Internal 53 HG52150 Shaft, Motor
16 HG71405 Hub, 4-Bolt 54 HG71971 Assembly, Block 7 Piston
17 HG50863 Nut, Hex Lock 3/4-16 55 HG53502 Bearing, Thrust
18 HG52027 Clip, Retaining 56 HG51048 Trunnion, Swashplate
19 HG52639 Handle, Brake Actuating 57 HG53246 HFHCS, 1/4-20 x 1-1/8"
20 HG51140 Seal, Lip 12x32x 7 58 HG9005110 | Plug, 9/16-18
21 HG71595 Kit, RTN Bi-Directional (Left Side) -5600
HG71598 Kit, RTN Bi-Directional (Right Side) 59 HG71990 Kit, Cover (Right Side)
22 HG51605 Spring, RTN HG71992 Kit, Cover (Left Side)
23 HG51812 Bolt, Hex Head Cap Screw 5/16-24 x 1" Patch 60 HG44121 Bearing, Ball .75 x40 x 12
24 HG51950 Washer, .343 x 1.5 x .062 61 HG53336 Spacer, .750 x 1.320 x .257
25 HG51616 Bolt, Hex Head Cap Screw 5/16-24 x 1" Patch 62 HG43327 Gear, 54T
26 HG44130 Washer, .34 x .88 x .06 63 HG52343 Gear, 46T
27 HG51945 Arm, Neutral (Right Side) 64 HG50132 Washer, .5 X 1 X .03
HG51946 Arm, Neutral (Left Side) 65 HG52586 Gear, 11T Steel
28 HG52527 Spacer, .320 x 1.005 x .179 66 HG51083 Jackshaft Pin
29 HG52114 Filter, Oil 67 HG72025 Kit, Housing Main (Right Side)
30 HG52257 Guard, Filter (Right Side) HG72026 Kit, Housing Main (Left Side)
HG52247 Guard, Filter (Left Side) 68 HG51100 Magnet, Ring
31 HG53464 Screw, Hex Flange 1/4-20 x .625 69 HG71976 Seal Kit
32 HG52157 Tibe, Connecting 70 HG51626 Seal, Lip .375 x .75 x .25
33 HG53456 Seal, Lip 8x 12 x 3-VC 71 HG51628 Ring, Retaining .375 External
34 HG52250 O-Ring, -137 x .103 x 2.050 72 HG52136 Rod, By-Pass
35 HG50273 Gerotor Assembly (1.9 cc) 73 HG51677 Ring, Retaining .750 Internal
36 HG53468 Cover, Charge Pump 74 HG51629 Arm, By-Pass
37 HG53464 Screw, Hex Flange 1/4-20 x .625 75 HG51630 Ring, Retaining .375 External
38 HG71977 Kit, Charge Pump
39 HG51462 Bearing, Thrust

27




scnﬁ Section 8

REPLACEMENT DECALS AND INFORMATION PLATES
| AWARNING | AWARNING

Operation on slopes

\ 32| INSTALL BELT COVER DO NOT OPERATE WITHOUT DISCHARGE CHUTE, MULCHING can be hazardols.
&(O) |[BEFORE OPERAT ING MACHINE KIT, OR ENTIRE GRASS CATCHER INSTALLED ses405)) o This machine was
READ OPERATOR 'S MANUAL "M" 1 OrvﬁmalaLyRSL%‘\?gr’ed

and Seat Belf.

R
DANGER *FORWARD - * T
F REVERSE 5

or damage&%}b%
T2/ SPINNING BLADES 8
KEEP CLEAR f )

SLADE CONTACT & THROWI /MANWARNING

éi OBJECTS CAN INJURE ROTATING BLADES AND BELTS

\ )4 * Keep hands, feet & clothing clear

* Keep all guards in place

Shut off engine & disengage blade

clutch before servicing

* Use caution in directing discharge

* Read instruction manual before operating

DO NOT OPERATE UNLESS GRASS
CATCHER, MULCHING KIT OR
\DISCHARGE CHUTE IS5 INSTALLED]

*

WARNING

Replace seat only with Scag approved
seat with seat mounting provisions
and Stag approved seaf belts.

Failure to follow these directions could result
in injury or death in the event of a rollover.
woun

K\MPORTANT ADJUSTMENT PROCEDURES HYDRAULIC FLUID LEVEL )
READ OPERATORS MANUAL FOR MORE DETAILS Sheck hydrautic fluid level while

- - - fluid is ¢ool. Fluid level should
Check tire pressure - %L‘evfe:‘;?srei?;g psl be in siaht window. Fill

with 20WS0 motor oil onlys

FREE WHEEL OPERATION
To move machine without running engine, pull both [ |MPORTANT |
dump valve rods up and back (located at rear of Do not overfill. Room for
machine) and lateh. Pull rods forward and latch hot fluid expansion must
into front slot to operate mower. be allowed or resulting

expansion may cause leaks|

NEUTRAL ADJUSTMENT in the system

Adjusting Nut = =

TRACKING
Jamnut ADJUSTMENT

PULL OUT TO ENGAGE
PUSH INTO DISENGAGE

To re-set neutral, loosen jomnut. With
operator in seat, control levers in

nuetral and brake off, turn adjusting bolt If machine pulls to right, adjust LH control .

until wheel doesn’t creep. Tighten jam stop bolt CW (Inward) Yo slow left wheel down.

nut. Repeat for opposite side. If wheels  |f machine pulls to left, adjust RH control

still creep after adjustment, see an stop bolt CW (Inward) to slow right wheel down. MOWER DECK

authorized Scag dealer. ‘)
w3000_J g Jﬁ

MANUFACTURED UNDER ONE OR MORE N\
OF THE FOLLOWING PATENTS:

4,487,006 4,885,903 4,920,733 4,967,543
4,991,382 4,998,948 5,042,239 5,117,617
5,133,176 5,826,416 5,832,708 5,865,018
6,192,666 6,766,633 6,892,519 6,996,962
®
11

7,065,946
PATENTS PENDING J

13

197€8Y N\
ERNENER ™ e ———
170 s10f013d0 pavInilx
HOLVT1 X03d sopoq oy} Aq uNoIyy
99 pIno> 4oyy £4290qo ahouays
BulyloN pup
29004 Ul (*342 ‘S2qd|IKS “Sp|2)

s

oy
‘ﬁpwn%] saéuap Kyopps doays

UIyI0q 2[1YN puD

wads in the US4 by S B/1 [ s p 8 3 RS,
+ pPIq

LA UsAs Uaap |1y A11D5 IshaNs
puNOID 210 S13Y30

10 US| 1Y> UBYN MOW 40U OQ%
SUINE UIPPNS PlOAYs

KMo |5 uNop §90q pub Sepp|q doys
“I11ydn Burob sdoys aulyopw |
dnya0q s> nok sadofs 1 Kjuo 34osadgs
Bog JoplngIiisp un b

|oupdss us soyanblis a4191 0S4
|onUDK §404p13d0 a0} pooYs

H1¥3Q 40 AYNTNI SNOIY3S IOAY

Ll
ON I NYYMNY/

s1on5| 0ipuor oiphy

YbIM 9515051 1o pIDAIOS 0] 05~

9%04q Bulyipd 9509 |24-

2u16u3 4ip45-

uoyyisod [pajnau of

$2[pUBY [01}U0) SN0~

241p y2ep lomouw 260BussIq-
1910d 2606u

23p1q Buly 3
34NAa320dd 3IA1dA/L1YVLS




Section 8
REPLACEMENT DECALS AND INFORMATION PLATES

nf:' Part No. Description
1 483402 Decal, Belt Cover
2 483405 Decal, Warning
3 483425 Decal, ROPS
4 483505 Decal, Spinning Blades
5 481568 Decal, Traction Control
6 483633 Decal, Seat Replacement
7 483710 Decal, 36 Commercial

483494 Decal, 48 Commercial

483495 Decal, 52 Commercial

484044 Decal, 61 Commercial
8 483406 Decal, Knives
9 483660 Decal, Adjustment SFZ
10 483695 Decal, Instrument Panel - SFZ36

483499 Decal, Instrument Panel - SFZ48, SFZ52 & SFZ61
11 483501 Decal, Front SFZ
12 483467 Decal, Cutting Height
13 483044 Decal, Patent

29



Section 8

ELECTRICAL SCHEMATIC

SEAT
SWITCH

BRAKE
INTERLOCK
SWITCH

N33O
Noat]
N33O

LIHM
IHA
3dIHLS QILM HOVIE
3dIHLS Q3WM MOVIE
IdIHLS QIH/M MOVIE

s 3111S Q3H/M HOV1E

e e 301115 Q3H/M YOVTE

GREEN

OPTIONAL
LIGHT

ACCESSORY

HOURMETER BAGk
RED Vg{/gDEL STRIPE

GREEN

L.H. NEUTRAL sucewreostaredd
SWITCH ° WJ
C WHITE:
GREEN
RED
BLACK!
KEY BLACK!
SWITCH = RED W/YEL STRIPE
twms—‘l
WHITE:| =1
‘GREEN:
W

PTO
SWITCH

- <l | 20 AMP FUSES

=
.
]
GREEN
RED W/YEL STRIPE ==

RED W/YEL STRIPE

BLUE

Y4

GROUND

STARTER
SOLENOID

30

R.H.NEUTRAL
SWITCH
GREEN'
BLACK W/RED ST? =
L WHITH @




	36 CUTTER DECK
	48, 52 & 61 CUTTER DECKS
	CUTTER DECK CONTROLS - SFZ36
	CUTTER DECK CONTROLS - SFZ48 & SFZ52
	CUTTER DECK CONTROLS - SFZ61
	SHEET METAL COMPONENTS
	SFZ ROLL-OVER PROTECTION SYSTEM
	DRIVE SYSTEM COMPONENTS - SFZ36
	DRIVE SYSTEM COMPONENTS - SFZ48, SFZ52 & SFZ61
	FUEL AND ELECTRICAL SYSTEM - SFZ36
	FUEL AND ELECTRICAL SYSTEM - SFZ48, SFZ52 & SFZ61
	ZT-3100 HYDRAULIC AXLE ASSEMBLY
	ZT-3400 HYDRAULIC AXLE ASSEMBLY -SFZ61
	REPLACEMENT DECALS AND INFORMATION PLATES
	ELECTRICAL SCHEMATIC


